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SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the leading
independent testing and certification facilities providing customers with one-stop shop services for Compliance Testing

and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance management through out a

project. Our extensive experience with China, Asia Pacific, North America, European, and international compliance
requirements, assures the fastest, most cost effective way to attain regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC , NIST EMC, RF, Telecom , Safety
Hong Kong OFTA , NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC, RF, Telecom
Canada IC FCB, NIST EMC , RF , Telecom
Singapore iDA, NIST EMC , RF, Telecom
EU NB EMC & R&TTE Directive
Japan MIC (RCB 208) RF , Telecom
HongKong OFTA (US002) RF , Telecom
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Title: RF Test Report of RFID reader operating at 13.56 MHz
Model : RA30A
To FCC 15.225 2011

The purpose of this test programmed was to demonstrate compliance of the HID Global Corp., Model: RA30A against
the current Stipulated Standards for FCC 15.225 2011 and RSS-210 Issue 8: 2010.

The equipment under test radio operating frequency is 13.56 MHz.

The test has demonstrated that this unit complies with stipulated standards.

EUT Information
DeSE:::)-tion Smart Card Readers
Model No ' RA30A
Serial No © NA
Input Power © 12vDC

Classification
Per Stipulated : RFID
Test Standard
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Purpose

Compliance testing of RFID reader operating at 13.56 MHz with

stipulated standard

Applicant / Client

HID Global Corporation

Manufacturer

HID Global Corporation
15730 Barranca Parkway
Irvine, CA 92618 USA

Laboratory performing the tests

SIEMIC Laboratories
775 Montague Expressway, Milpitas, CA 95035

Date EUT received

Aug 2nd, 2012

Dates of test (from - to)

Aug 3rd - Aug 15th, 2012

Equipment Category: DXX
Trade Name: HID
Model : RA30A
RF Operating Frequency (ies) 13.56 MHz (RFID)
Number of Channels : 13.56MHz (1)
Modulation : N/A
FCCID: JQ6-ICLASSRA30A
ICID: 2236B-ICLASSRA30A
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NONE
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The product was tested in accordance with the following specifications. All testing has been performed according
to below product classification:

Smart Card Reader
Test Results Summary
Test Standard
- Pass /
Description Test Date :

47 CFR Part . Fail

15.225: 2011 RSS 210 Issue 8: 2010
15.203 Antenna Requirement N/A Pass
15.207(a) RSS Gen(7.2.2) Conducted Emissions Voltage 8/13/2012 Pass
15.225(a) RSS210(A2.6) Limit in the band of 13.553 — 13.567 MHz 8/03/2012 Pass
15.225(b) RSS210(A26) Limit in the band of 13.410 - 13.553 MHz and 8/03/2012 Pass

13.567 - 13.710 MHz

15.225(c) RSS210(A26) Limitin the b%”?;giﬁl%ﬂa&?;{;” MHzand | g530012 Pass

Limit outside the band of 13.110 — 14.010

15.225(d), 15.209 RSS210(A2.6) MHz 8/03/2012 Pass
15.225(e) RSS210(A2.6) Frequency Stability 8/15/2012 Pass
RSS-210(5.9.1) Occupied Bandwidth 8/02/2012 Pass

ANSI C63.4: 2003/ RSS-Gen Issue 3: 2010

PS: All measurement uncertainties are not taken into consideration for all presented test result.
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5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:

a) Antenna must be permanently attached to the device.

b) Antenna must use a unique type of connector to attach to the device.

c) Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna is
employed with the device.

1) The RFID antenna is integral to the main board permanently to the device which meets the requirement (See
Internal Photographs submitted as another Exhibit).
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5.2 Conducted Emissions Voltage

Standard Requirement: 47 CFR §15.207

The frequency voltage that is conducted back onto the AC power line on any frequency or frequencies, within the band
150 kHz to 30 MHz, shall not exceed the limits in the following table, as measured using a 50 [mu]H/50 ohms line
impedance stabilization network (LISN). The lower limit applies at the boundary between the frequencies ranges.

AC Line Limit

Frequency ranges Limit (dBuV)
(MHz) QP Average
0.15~0.5 66 — 56 56 — 46
0.5~5 56 46
5~30 60 50
Note:
1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.
2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
3. Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement a=t a confidence level of approximately 95%
(in the case where distributions are normal), with a coverage factor of 2, in the range 150kHz — 30MHz (Average & Quasi-peak) is +3.5dB.
Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.
2. The power supply for the EUT was fed through a 50Q/50uH EUT LISN, connected to filtered mains.
3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.
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Test Method
1. The EUT was switched on and allowed to warm up to its normal operating condition.
2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using

an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both

Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Description of Conducted Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the common scan
range from 15 kHz to 30 MHz; the program will first start a peak and average scan on selectable measurement time and step size.
After the program complete the pre-scan, this program will perform the Quasi Peak and Average measurement, based on the pre-
scan peak data reduction result.

Sample Calculation Example

At 20 MHz limit = 250 uV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV
(Calibrated for system losses)

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

Test Result: Pass
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§ :Ie. E)E%ZEA:%E ?f RFID reader operating at 13.56 MHz E:;: Date 333 fte?éliijm
Test Result
Test specification: | Conducted Emission (CE) per FCC
Temp: 23°C
Environ Conditions: Humidity: 43.20%
Atmospheric: 1019mbar
Result: Pass
Voltage/Line & Phase 120VAC, 60Hz/ Neutral
Test Date: 08/13/2012
Tested by: David Zhang
EUT Operating Mode: Normal operation
EUT Configuration: N/A
Remarks: NONE

120V, 60Hz, Neutral

Frequency QP Value Class B Limit Margin Avg Value Class B Limit

(MHz)

0.45 42.40 56.81 -14.41 37.77 46.81 -9.04
0.42 43.46 57.51 -14.05 38.39 47.51 -9.12
17.47 41.25 60.00 -18.75 39.16 50.00 -10.84
18.00 39.64 60.00 -20.36 35.91 50.00 -14.09
17.31 41.29 60.00 -18.71 38.95 50.00 -11.05
17.62 39.73 60.00 -20.27 37.25 50.00 -12.75
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Test specification: Conducted Emission (CE) per FCC
Temp: 23°C
Environ Conditions: Humidity: 43.20%
Atmospheric: 1019mbar
Voltage/Line & Phase 120VAC, 60Hz/ Line Result Pass
Test Date: 08/13/2012
Tested by: David Zhang
EUT Operating Mode: Normal operation
EUT Configuration: N/A
Remarks: NONE

g rgaie

10, - E— —— e : ——— e : !
015 1.00 10.00 :umgl

120V, 60Hz, Line

Frequency QP Value Class B Limit Margin Avg Value Class B Limit
(dBuV) (dBuV) (dBuV) (dBuV)
0.45 47.80 56.96 -9.16 42.77 46.96 -4.20
0.41 46.26 57.59 -11.34 41.22 47.59 -6.37
0.90 32.69 56.00 -23.31 30.99 46.00 -15.01
15.03 34.02 60.00 -25.98 30.18 50.00 -19.82
0.31 35.92 60.04 -24.13 30.77 50.04 -19.27
17.24 37.17 60.00 -22.83 34.03 50.00 -15.97
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5.3 Radiated Emission (9kHz - 30MHz, H-Field)(outside operation band)

Requirement(s): 47 CFR §15.225 & RSS-210 (A2.6) & RSS-310 (3.7)

§ 15.225 Operation within the band 13.110-14.010 MHz.
(a) The field strength of any emissions within the band 13.553-13.567 MHz shall not exceed 15,848 microvolts/meter at 30 meters.

(b) Within the bands 13.410-13.553 MHz and 13.567-13.710 MHz, the field strength of any emissions shall not exceed 334
microvolts/meter at 30 meters.

(c) Within the bands 13.110-13.410 MHz and 13.710-14.010 MHz the field strength of any emissions shall not exceed 106
microvolts/meter at 30 meters.

(d) The field strength of any emissions appearing outside of the 13.110-14.010 MHz band shall not exceed the general radiated
emission limits in §15.209.

Measurement uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a confidence level of
approximately 95% (in the case where distributions are normal), with a coverage factor of 2, is +/- 6dB.

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.

2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

3. The relevant loop antenna was set at the required test distance away from the EUT and supporting equipment boundary.

Test Method:

For < 30MHz, Radiated emissions were measured according to ANSI C63.4. The EUT was set to transmit at the highest
output power. The EUT was set 10 meter away from the measuring antenna. The loop antenna was positioned 1 meter
above the ground from the centre of the loop. The measuring bandwidth was set to 10 kHz. (Note: During testing the
receive antenna was rotated about its axis to maximize the emission from the EUT.)

The limit is converted from microvolt/meter to decibel microvolt/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBuV/m) + ACF (dB) + Cable Loss (dB) — Distance Correction Factor
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100 kHz ~ 1 MHz

~ General Emission Limit @ 3 Meter
Loop Antenna at 0 degree

FCC- 100KHz to 1000KHz Radiated Emission at 3meter Distance
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1MHz ~ 30MHz

General Emission Limit @ 3 meter
Loop Antenna at 0 degree
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5.4 Radiated Emissions > 30 MHz (30MHz — 1 GHz, E-Field)

Standard Requirement(s): 47 CFR §15.209; 47 CFR §15.225(d) & RSS-210 (A2.6)

§ 15.225 Operation within the band 13.110-14.010 MHz.
(a) The field strength of any emissions within the band 13.553-13.567 MHz shall not exceed 15,848 microvolts/meter at 30 meters.

(b) Within the bands 13.410-13.553 MHz and 13.567-13.710 MHz, the field strength of any emissions shall not exceed 334
microvolts/meter at 30 meters.

(c) Within the bands 13.110-13.410 MHz and 13.710-14.010 MHz the field strength of any emissions shall not exceed 106
microvolts/meter at 30 meters.

(d) The field strength of any emissions appearing outside of the 13.110-14.010 MHz band shall not exceed the general radiated
emission limits in §15.209.

Measurement uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a confidence level of

approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the range 30MHz — 1GHz (QP only
@ 3m & 10m) is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.

2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. The test was carried out at the selected frequency points obtained from the EUT characterisation. Maximization of the

emissions, was carried out by rotating the EUT, changing the antenna polarization, and adjusting the antenna height in the
following manner:

a. Vertical or horizontal polarisation (whichever gave the higher emission level over a full rotation of the EUT) was
b. %E%SE[]J'T was then rotated to the direction that gave the maximum emission.
C. Finally, the antenna height was adjusted to the height that gave the maximum emission.
3. A Quasi-peak measurement was then made for that frequency point.
4, Steps 2 and 3 were repeated for the next frequency point, until all selected frequency points were measured.
5. The frequency range covered was from 30MHz to 1GHz (for FCC tests, until the 5 harmonic for operating frequencies >

108MHz), using the Biconical antenna for frequencies from 30MHz to 230MHz, Log-periodical antenna for frequencies from
230MHz to 1GHz, and the Horn antenna above 1GHz.
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Test specification: | Radiated Emission (RE) Per FCC
Temp: 23°C
Environ Conditions: Humidity: 43.20%
Atmospheric: 1019mbar Result Pass
Mains Power: 12vDC
Test Date: 8/3/2012
Tested by: David Zhang
EUT Operating Mode: 13.56MHz
EUT Configuration: Transmitting
Remarks: NONE
Paak Datector [ ]
Quasi Peak Limit =]
60.0
85.0 :
50.0 ’V
45.0 z f :
z 40.0 |
E 35.0
& 3.0
Em
20.0 | —
15.0
1|l-|:| ey gy | S PR
5.0 =
n.o, i i
30.0 100.0 1000.

Frequency (MHz}

Below 1GHz Emission Test Data @ 3M

Frequency QP Value Azimuth Polarity Height Class B Limit Margin
(MHz) (dBuV/m) (degree)
941.81 30.30 13.00 \ 182.00 46.00 -15.70
936.38 30.23 23.00 H 343.00 46.00 -15.77
899.53 30.50 163.00 \ 399.00 46.00 -15.50
914.32 30.14 357.00 Vv 341.00 46.00 -15.86
906.45 30.54 163.00 \ 264.00 46.00 -15.46
922.84 29.95 329.00 H 391.00 46.00 -16.05
941.87 30.32 129.00 H 152.00 46.00 -15.68
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5.5 Frequency Stability

Standard Requirement(s): 47 CFR §15.225(e) & RSS-210 (A2.6)

Limit:

The frequency tolerance of the carrier signal shall be maintained within £0.01% of the operating frequency over a temperature variation
of -20 degrees to +50 degrees C at normal supply voltage, and for a variation in the primary supply voltage from 85% to 115% of the
rated supply voltage at a temperature of 20 degrees C. For battery operated equipment, the equipment tests shall be performed using a
new battery.

Test Set-up

1. The EUT was set up inside a semi-anechoic chamber in accordance with the standard.
2. The EUT was placed on top of a 0.8m high, non-metallic table in a typical configuration.

Test Method

Frequency Stability was measured according to 47 CFR §2.1055. Measurement was taken with spectrum analyzer. The
spectrum analyzer bandwidth and span was set to read in hertz. A voltmeter was used to monitor when varying the
voltage.

1. The EUT was switched on and allowed to warm up to its normal operating condition.

To measure conducted, a SMA cable was used to replace the EUT antenna. To measure radiated, an external antenna
was used to detect EUT transmission signal.

Measurement of the frequency of EUT transmission signal and make record.

e

Frequency Stability versus Temperature: The Frequency tolerance of the carrier signal shall be maintained within + 0.01% of the
operating frequency over a temperature variation of -20°C to +50°C at normal supply voltage.
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RF Test Report of RFID reader operating at 13.56 MHz
Model : RA30A
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Test specification: | Frequency Stability
Temp: 23°C
Environ Conditions: Humidity: 43.20%
Atmospheric: 1019mbar Result Pass
Mains Power: 12vDC
Test Date: 8/15/2012
Tested by: David Zhang
EUT Operating Mode: 13.56MHz
EUT Configuration: Transmitting
Remarks: NONE

Test Result for 13.56 MHz radio

Frequency Stability versus Temperature: The Frequency tolerance of the carrier signal shall be maintained within + 0.01% of the
operating frequency over a temperature variation of -20°C to +50°C at normal supply voltage.

Reference Frequency: 13.561058 MHz at -20°C and +50°C

Temperature Measured Freq. Freq. Drift Deflri(;?iSn Passi/Fail

(°C) (MHz) (Hz) (Limit: 0.01%)

50 13.560881 20 <0.01 Pass
40 13.560881 20 <0.01 Pass
30 13.560881 20 <0.01 Pass
20 Reference 13.560861 MHz

10 13.560841 -20 <0.01 Pass

0 13.560821 -40 <0.01 Pass
-10 13.560821 -40 <0.01 Pass
-20 13.560861 0 <0.01 Pass

Frequency Stability versus Input Voltage: The Frequency tolerance of the carrier signal shall be maintained within + 0.01%, the
frequency of the transmitter was measured at 85% and at 115% of the rated power supply voltage at 20°C environmental

temperature.

Carrier Frequency: 13.561058 MHz at 20°C at 12VDC

Measured Voltage

+15% of nominal Measured Freq. Freq. Drift Freq. Deviation e
(DC) (MHz) (Hz) (Limit: 0.01%)
10.2 13.560861 0 <0.01 Pass
13.8 13.560861 0 <0.01 Pass
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5.6 Fundamental Field Strength Test Result

Standard Requirement:

§ 15.225 Operation within the band 13.110-14.010 MHz.
(a) The field strength of any emissions within the band 13.553-13.567 MHz shall not exceed 15,848 microvolts/meter at 30 meters.

(b) Within the bands 13.410-13.553 MHz and 13.567-13.710 MHz, the field strength of any emissions shall not exceed 334
microvolts/meter at 30 meters.

(c) Within the bands 13.110-13.410 MHz and 13.710-14.010 MHz the field strength of any emissions shall not exceed 106
microvolts/meter at 30 meters.

(d) The field strength of any emissions appearing outside of the 13.110-14.010 MHz band shall not exceed the general radiated
emission limits in §15.209.

Measurement uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a confidence level of
approximately 95% (in the case where distributions are normal), with a coverage factor of 2, is +/-6dB.

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.

2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

3. The relevant loop antenna was set at the required test distance away from the EUT and supporting equipment boundary.

Test Method:

For < 30MHz, Radiated emissions were measured according to ANSI C63.4. The EUT was set to transmit at the
highest output power. The EUT was set 10 meter away from the measuring antenna. The loop antenna was positioned 1
meter above the ground from the centre of the loop. The measuring bandwidth was set to 10 kHz. (Note: During testing the
receive antenna was rotated about its axis to maximize the emission from the EUT.)

The limit is converted from microvolt/meter to decibel microvolt/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBuV/m) + ACF (dB) + Cable Loss (dB) — Distance Correction Factor



SIEMIC, INC.

Serial# SL12072501-HID-022_RA30A (FCC)
Issue Date Sep 10th, 2012
Page 23 of 63

www.siemic.com

Title: RF Test Report of RFID reader operating at 13.56 MHz
Model : RA30A

To FCC 15.225 2011

Test Result
Test specification: IChanneI Separation Per U7CFR15.247 Test Method FCC
Temp: 23°C
Environ Conditions: Humidity: 43.20%
Atmospheric:  [1019mbar
Result; Pass
Mains Power: 12VDC
Test Date: 8/03/2012
Tested by: David Zhang
EUT Operating Mode: Transmitting
EUT Configuration: 13.56MHz
Remarks: NONE
AL Antenna Deg L CEETTLT: Limit (dBuV/m)  Margin (dB)
(MHz) (dBuV/m)
1 RA30A . 64.65
1356 Odeg 124.00 Pass
2 RA30A 13.56 90deg 62.12
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Loop Antenna at 0 degree General Emission Limit @ 3 meter

Amplitude (dBul/rm)

130.0
120.0

100.0
80.0 5

60.0

-5.0]
13.11

I I I I I I I I
13.20 13.30 1340 13.50 13.60 13.70 13.80 13.90

Frequency (MHz)
Frequency (MHz) Corrected Amplitude Reading (dBuV/m)
13.56 64.65

Loop Antenna at 90 degree

Amplitude (dBuV/m)

20.0 8

60.0

20.0

-3.0 1 1 1 1 1 1 1 1 1
13.11 13.20 13.30 13.40 13.50 13.60 13.70 13.20 13.90 14.01

Frequency (MHz)

Frequency (MHz) Corrected Amplitude Reading (dBuV/m)

13.56 62.12
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5.7 Occupied Bandwidth

Standard Requirement: RSS-210 (5.9.1)

Measurement uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a confidence level of
approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the range 30MHz — 40GHz is +1.5dB
Test Set-up
1. The EUT was set up inside a semi-anechoic chamber in accordance with the standard.
2. The EUT was placed on top of a 0.8m high, non-metallic table in a typical configuration.
Test Method
1. The EUT was switched on and allowed to warm up to its normal operating condition.
To measure conducted, a SMA cable was used to replace the EUT antenna. To measure radiated, an external antenna

was used to detect EUT transmission signal.
3. Measurement of the 99% Occupied Bandwidth of EUT transmission signal and make record.

Test Result: Pass
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Test specification: 99% Occupied Bandwidth
Temp: 23°C
Environ Conditions: Humidity: 43.2%
Atmospheric: 1019mbar .
Voltage/Line & Phase | N/A Result: N/A
Test Date: 8/3/2012
Tested by: David
Remarks: RA30A
Test Result

13.56MHz Radio

13.56 3.713

N/A
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Plots: 13.56 MHz

* RBW 300 Hz
*Att 0 dB *VBW 1 kHz M1[1] 32.36 dBpVv
Ref 58.0 dBpV SWT 220ms 13.560570000 MHz
| Occ Bw 3.712574850 kHz
1Pk |50 dBuVv D2[1] 0.00 dB
View | 0.000000000 Hz
40 dBpV D3[1] 0.00 dB
E? 0.000000000 Hz
T1[1] 3.36 dBuV
30 dBuv 13.558642715 MHz
T2[1] 3.72 dBpV
20 dBpv r 13.562355289 MHz
o EAIS

-10 | N

-20 dBuv

pa |-30 dBuv

-40 dBuV
CF 13.56 MHz Span 20.0 kHz

Date: 2.AUG.2012 23:36:49
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument Model Serial # Cal Date  CalCycle  Cal Due In use
Conducted Emissions
R & S Receiver ESIB 40 100179 04/20/2012 1Year | 04/20/2013 3
R&S LISN ESH2-75 861741/013 05/18/2012 1Year | 05/18/2013 3
CHASE LISN MN2050B 1018 07/24/2012 1Year | 07/24/2013 3
Sekonic Hygro Hermograph ST-50 HE01-000092 05/25/2012 1 Year 05/25/2013 v
Radiated Emissions
R & S Receiver ESL6 100178 03/01/2012 1Year | 03/01/2013 3
R & S Receiver ESIB 40 100179 04/20/2012 1Year | 04/20/2013 r
Spectrum Analyzer E4407B US88441016 513112012 1 Year 05/31/2013 v
Passive Loop Antenna (10k-30MHz) 6512 49120 5/22/2012 1 Year 5/22/2013 3
Bi-Log antenna (30MHz~2GHz) JB1 A030702 02/09/2012 1 Year 02/09/2013 3
Horn Antenna (1-26.5GHz) 3115 10SL0059 04/26/2012 1 Year 04/26/2013 r
Horn Antenna (18-40 GHz) AH-840 101013 04/23/2012 1Year | 04/23/2013 r
Pre-Amplifier (1-26.5GHz) 84498 3008A00715 05/30/2012 1Year | 05/30/2013 r
Microwave Preamplifier (18-40GHz) PA-840 181251 05/30/2012 1 Year 05/30/2013 r
3 Meters SAC 3M N/A 10/13/2011 1 Year 10/13/2012 r
10 Meters SAC 10M N/A 06/05/2012 1Year | 06/05/2013 3
Sekonic Hygro Hermograph ST-50 HE01-000092 05/25/2012 1 Year 05/25/2013 v
Radio Communication Tester CMU200 111078 11/30/2011 1 Year 11/30/2012 r
Permitted Freq Range
R & S Receiver ESIB 40 100179 4/20/2012 1 Year 4/20/2013 r
Spectrum Analyzer E4407B US88441016 513112012 1 Year 05/31/2013 r
Spectrum Analyzer 8564E 3738A00962 5/14/2012 1Year | 05/14/2013 v
TestEquity Environment Chamber 1007H 61201 07/05/2012 1 Year 07/05/2013 v
Signal Analyzer FSIQ7 825555/013 5/10/2012 1 Year 5/10/2013 r
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Please See Attachment
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Please see attachment
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Please see attachment
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The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description Cable Description

Model & Serial Number

Laptop/IBM R51 Ethernet Cable , 2m

NOTE: No special supporting equipment used or needed during testing to achieve compliance.
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Block Configuration Diagram for Radiated Emission

LISN 1,
120V@60Hz,
Power Input

LISN 2,
120V@60Hz,
Power Input

v
A 4
EUT Dg Po;zver
u
A pply
<+—Wooden table, 80cm above
ground plane

3 Meter

v

Receiving Antenna
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Block Configuration Diagram for AC Conducted Emission

LISN L, AC Power Supply
120V@60Hz,
Power Input
LISN 2,
Y v 120V@60Hz,
EUT DC Power Power Input

Supply

Wooden table, 80cm above
+— ground plane
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The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was transmitting once it's powered on.

Others Testing The EUT was transmitting once it's powered on.
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SIEMIC ACCREDITATION DETAILS:

LRI L)
A,

The American Association for Laboratory Accreditation
“ulul ™ World Class Accreditation )

Accredited Laboratory

AZLA has accredited

SIEMIC, INC.

dba SIEMIC LABORATORIES
Milpitas, CA

tor techmical competence in the feld of

Electrical Testing

This laboratory is aceredited in sccordance with the recognized International Standard TSOTEC 1 T0X5 2005 General Reguirenients for
the Competence of Testing and Calilvation Labovatories. This accreditation demonstrates technical competence for a defined scope and the

operation of a laboratory quality management system {refer fo jotm ISOSILACLAE Commiigud dated 8 Javnary 2009,

Presented this 223nd day of November 2000,

b M-

President & CEC ufa?

For the Accreditstion Council
Cerificete Number 2742.01
Walid to September 30, 2002
Revised August 2, 2012

L FFar i fests or vpes af tesis to wilich this aocreditodion applies, peave refer to the daboratory's Electrical Seape of Acerediiaion
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American Association for Laboratory Accreditation

SCOPE OF ACCREDITATION TO ISOVEC | 70252005

SIEMIC, INC. '
dba SIEMIC LABORATORIES
775 Montague Expressway
Milpitas, CA 95035
Mr. Leslie Bai Phone: 408 526 1188 Email: leslie.baii@siemic.com
Mr. Snell Leong Phone: 408 526 1188 Email: snell.leong@siemic.com
www.siemic.com

ELECTRICAL
Valid to: September 30, 2012 Certificate Number: 2742.01

In recognition of the successful completion of the AZLA evaluation process, accreditation is granted to this
laboratory to perform the following EMC, Product Safety, Radio and Telecommunication tests:

Test Description: Test Method:
EN & IEC — Emissions & IEC/CISPR 11: IEC/CISPR 12: EN 55011; IEC/CISPR 22; EN 35022;
Immunity IEC/CISPR 20; EN 53020; EN 61000-6-1; EN 61000-6-2: EN 6 100{-5-3;

EMN 61000-6-4; EN 61204-3: EN 61326, EN 61326-1; EN 61000-3-2:
EN 61000-3-3; EN 50081-1, EN 50081-2; EN 50082-1;

IEC 61000-4-2: EN 6 1000-4-2;

IEC a1000-4-3 flimited up to 2,7 GHz and 3¥imi;

EMN 6 1000-4-3; (lmited wp to 2,7 GHz and 3Vim); TEC 61000-4-4;

EN 61000-4-4; IEC 61000-4-5; EN 61000-4-5; IEC 61000-4-6,

EM 61000-4-6; TEC &1 000-4-8; EN 61000-4-8; [EC 61000-4-11;

EN 61000-4-11; IEC/CISPR 24; EN 55024; EN 504 12-2-1; EN 504083-2;
EN 50090-2-2; EN 5009 1-2; EN 50130-4; EN 50130-4 +A12;

IEC 60601-1-2; EN | 2184; EN 55015; EN 61547; CISPR 16-1-4

Korea — Emissions & REA Public Notification 2011-18; RRA Announce 2010-5:
Immunity Annex (KN 11} Annex (KN 13} Annex 4KN 14-1); Annex 5(KN 22);
Annex (KN 41 Annex TIKN 507 Annex HKN 15} Annex KN 19);
Annex | HEN 60) Annex [-HKN 16-1-1); Annex 1-2{KN 16-1-2);
Annex 1-3(KN 16-1-3); Annex |-4H(KN 16-1-4); Annex 1-5(KMN 16-1-5);
Annex [-6(KN 16-2-1); Annex 1-T(KN 16-2-2); Annex 1-8(KN 16-2-3);
Annex |-HWKN 16-2-4); RRA Public Notification 2011-17;
REA Announce 2010-6; Annex [-1(KN 61000-4-2);
Annex [-2(KN 61000-4-3); Annex 1-3(KN 61000-4-4);
Annex [-HEN 61000-4-5); Annex 1-5(KN 6 [000-4-61;
Annex |-60KN a1000-4-8); Annex 1-7(KN 61000-4-11);
Annex 2(KN 60601-1-2); Annex 30N 200 Annex S{KN 24);
Annex 6(KN 411 Annex TIKN 51)
Annex 8-1{KN 301-489-01); Annex 8-2(KN 301-489-07);
Annex 8-3(KN 301-489-17): Annex 8-4(KN 301-489-24)

L .zf,n? J
(A2LA Certificate No. 2742.01) revised 08/02/2012 fede 4’"/‘?‘—/ Page | of §

3301 Buckeystown Pike, Suite 350 | Frederick, Marytand 21704-8373 | Phone: 300 644 3248 | Fax: 300 662 2974 | wwwAlLAorg
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LIS/ FOUC - Emissions

SAEJIN3-11, SAE J1113-12; SAE JT113-41; SAE 111134

SAE J1113-13; FOC Method 47 CFR Part 18, FCC Report and Order ET
Docket 98-153 (FOC 02-48): FOC Method 47 CFR Parts135, including
Subpart G, using FOC Order 04-425

ANSI Ca3 4020093, ANSI Co3. 1002009); ANSIC63.4:2003

AMNSI C63.402003) with FCC Method 47 CFR Part 11;

ANSI C63.4(2003) with FCC Method 47 CFR Part 15, Subpart E;

ANSI Ca3.402003) with FCC Method 47 CFR Part 15, Subpart C;

ANST CO3.402003) and DA 02-2138;

ANZ] CH3 402003) with FCC Method 47 CFR Part |5, Subpart B

Canada — Emissions

ICES-001; ICES-002; ICES-003 Tssue 4; ICES-003 [ssue 4 (2004},
ICES-006 Issue |

Yietnam — Emission &
Immumnity

TCN 68-193:2003: TCN 68-196:2001; TCVN 7189:2002;
TCWN 71892009 (CISPR 22:2006)

Australia / Mew Zealand —
Emissions and Immunity

ASMNZS 1044; ABNES 4251.1: ASNES 4251.2; ASNEZS CISPR 22;
ASMNES 3548; ASMNZS 2279.3: ASNZS 61000-3-3;: AS/NZS CISPR 11
ASMNZS CISPR 24; AS/NZS 61000.6.3: AS/NZS 61000.6.4;

ASNZS CISPR 14.1; AS/NZS 61000.3.2

Japan — Emissions

JEITA IT-3001; VCCI-V-3:20010.4 (up to 6 GHz)

China — Emissions

GB9234: GB17625.1

Taiwan — Emissions

CMS 13438 (up to 6 GHz); ONS 13783-1; CMS 13803, CNS 13439

Singapore - Emissions &
Immunity

104 TS EMC; CISPR 22; IEC 61000-4-2; [EC 61000-4-3;
IEC 61000-4-4; IEC 61-4-5; IEC 61 MHH-4-6

FCC — Unlicensed Radio
Al o Ad

Al: 47 CFR Parts 11 (Emergency Alert System (EAS)), 15 (Radio
Frequency Devices) and 18 (Industrial, Scientific, and Medical Equipment);
FCC OST/MP-5(1986): ANSIC63.4(2003); ANSI C63.4(2009);

ANSI Co3.10(2009)

A2:47 CFR Part 15 (Radic Frequency Devices); ANSIC63.4(2003);
ANSTOR3 420097 ANSLCH3 10(20049)

A3: 47 CFR Part 15 {Radio Frequency Devices); ANSIC63.17:2006;
AMSICH3.10(2009); 1EEE Std 1528:2003 + Adl; Std IEEE 1528A:2005

A4: 47 CFR Part 15 {Radio Frequency Devices), ANSIC63.10{2009);
IEEE Sed 1528:2003 + Adl; Sed IEEE 1532842005

FCC - Licensed Radio
Bl to B4

B1: 47 CFR Parts 2 (Frequency Allocations and Radio Treaty Matters;
General Rules and Regulations), 22 {Public Mobile Services). 24 (Personal
Communications Services), 23 (Satellite Communications). and 27
(Mizcellaneous Wireless Communications Services);

(A2LA Certificate No. 2742.01) revised 08022012

ANSLTIA=603-C (2004), Land Mobile FM or Cogppunications
f Page 2 of §
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Equipment Measurement and Performance Standard;

FCC — Licensed Radio IEEE Std 1528:2003 + Adl; Std IEEE 1528A:2005

icontinued) BI to B4 B2: 47 CFR Parts 2 (Frequency Allecations and Radio Treaty Matters:
Cieneral Rules and Regulations), 22 (Public Mobile Services), 74
{Experimental Radio Auxiliary, Special Broadeast and Other Program
Distributional Services), 90 (Private Land Mohile Radio Services), 95
{Personal Radio Services), and 97 { Amateur Radio Services); ANSITIA-
603-C (2004), Land Mobile FM or PM Communications Equipment
Measurement and Performance Standard

B3: 47 CFR Parts 2 {Frequenoy Allocations and Radio Treaty Matters;
General Rules and Regulations); 80 (Stations in the Maritime Services) ,
87 (Aviation Services); ANSITIA-603-C (2004), Land Mobile FM or PM
Communications Equipment Measurement and Performance Standard

B4: 47 CFR Parts 2 (Frequency Allocations and Radio Treaty Matters;
General Rules and Regufations); 27 (Broadband Radio Services (BRS) and
Educational Broadband Services (EBS)), 74 (Experimental Radio Auxiliary,
Special Broadcast and Other Program Distributional Services), and 101
{Fixed Microwave Services); ANSITIA-603-C (2004), Land Mobile FM or
PM Communications Equipment Measurement and Performance Standard

Canada — Radio RS5 102; RES 111; RS5 112; RS5 117: R85 118; RSS 119; R55 123;
RSS 125; RSS 127, RS5 128; RSS [29; RSS 131: RSS 132: RSS 133;
R55 134; RSS 135; RS5 136; RSS 137; RSS 138; RSS 139; RSS 141;
R55 142; RSS 170; RS5 181; RSS 182; R85 191; RS5 192; RS5 193;
RS5 194; RSS 195; RS5 196; RSS 197; RSS 198; RSS 199; RSS 210;
RSS5 220; RSS 213; R85 215; RSS 243; R85 287; RSS 288;R55 310;
RS5 Gen

CE — Radic EN 301 502; EN 301 511, EN 301 526, EN 301 681; EN 301 721;

EN 301 751; EN 301 753; EN 301 783-2; EN 301 796; EN 301 797;

EN 301 840-2; EN 301 843-1: EN 301 843-4; EN 301 843-5;

EN 301 893; EN 301 908-01: EN 301 ®08-02; EN 301 908-03;

EN 301 908-04; EN 301 908-05; EN 301 908-06; EN 301 908-07;

EN 301 908-08; EN 301 908-09; EN 301 908-10; EN 301 908-11;

EN 301 929-2; EN 301 997-2; EN 302 018-2; EN 302 054-2;

EN 302 064-2; EN 302 066-2: EN 302 077-2; EN 302 186; EN 302 195-2;
EN 302 217-3; EN 302 245-2; EN 302 288-2; EN 302 291-2; EN 302 296;
EN 302 297; EN 302 326-2; EN 302 326-3; EN 302 340; EN 302 372-2;
EN 302 426; EN 302 454-2; EN 302 480; EN 302 502; EN 302 510-2;

EN 302 217-4-2; EN 300 224-1; EN 300 279; EN 300 339; EN 300 385;
EN 301 839-2; EN 301 843-6: EN 302 017-2; EN 302 208-2;

EN 302 217-2-2; ETS 300 329; ETS 300 445; ETS 300 446; ETS 300 683,
ETS 300 826; ETS EN 300 328; ETSI EN 300 086-2; EN 302217-1;

EN 302217-2-1; EN 302217-4-1; EN 302288-1; EN 302908-12;

EN 302326-1; EN 301929-1; EN 301997-1; EN 300224-2; EN 301839-1;
EN 301843-1; EN 301843-2: EN 301843-3; EN 301843-4; EN 301843-5;
EN 302017-1; EN 302208-1; EN 300086-1; EN 300113-1; EN 300224-1;
EN 300341-1; EN 302291-1; EN 30250{0-1; EN 302500-2;

ETSIEN 300 113-2; ETSI EN 300 197; ETSI EN 300 19§;

(A2LA Certificate No. 2742.01) revised D8/02/2012 W?‘—’ Page 3 of §
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CE — Radio (continued)

ETSIEN 300 219-1; ETS1 EM 300 219-2;

ETSI EN 300 220-1; ETSI EN 300 220-2; ETSI EN 300 220-3;
ETSIEN 300 224-2; ETS1 EN 300 296-1; ETSI EN 300 296-2;
ETS1 EN 300 328-1; ETSI EN 300 328-2;

ETSI EN 300 330: ETS1 EN 300 330-1; ETS1 EN 300 330-2;
ETSI EN 300 341-2; ETSI EN 300 373-1; ETSI EN 300 373-2;
ETSIEN 300 373-3; ETSI EN 300 390-1; ETSI EN 300 390-2;
ETSI EN 300 422-1; ETSI EN 300 422-2; ETSI EN 300 431;
ETSI EN 300 440-1; ETSI EN 300 440-2; ETSI EN 300 454-1;
ETSI EN 300 454-2; ETSI EN 300 718-2; ETSI EN 301 021,
ETSIEN 301 166-1; ETSIEN 301 166-2; ETSI EN 301 178-2;
ETSI EN 301 213-1; ETSI EN 301 213-2; ETSI EN 301 213-3:
ETS1 EN 301 213-4; ETSI EN 301 213-5; ETSI EN 301 357-1;
ETSI EN 301 357-2: ETSI EN 301 390; ETSI EN 301 459;
ETSIEN 301 489-01 fexcluding section 9.6); ETSIEN 301 489-02;
ETSI EN 301 489-03; ETSI EN 301 489-04; ETSI EN 301 489-05;
ETSI EN 301 489-06; ETSI EN 301 489-07; ETSI EN 301 489-08;
ETSEEN 301 489-09; ETSI EN 301 489-10; ETSI EN 301 489-11:
ETSIEN 301 489-12; ETSI EN 301 489-13; ETSI EN 301 489-14;
ETSIEN 301 489-15; ETSI EN 301 489-16; ETS1 EN 301 489-17;
ETSIEN 301 489-18; ETS1 EN 301 489-19; ETSI EN 301 489-20;
ETSIEN 301 489-22; ETS1 EN 301 489-23; ETSI EN 301 489-24;
ETSELEM 301 489-25; ETSI EN 301 489-26; ETS1 EN 301 489-27;
ETSIEN 301 489-28; ETSI EN 301 489-31; ETSI EN 301 489-32;
IEC 60945

DA - Radio

IDA TS AR: IDA TS CT-CTS; IDA TS GMPCS: [DA TS LMR;
IDA TS RPG: IDA TS SRD; IDA TS UWE: [DA TS WBA:
DA TS CMT: IDA TA CBS

WVietnam — Radio

QCVN 54201 1/BTTTT; TON 68-242:2006; QCWVN 11:20010/BTTTT,;
TCN 68-243:2006; QCVN IT:2000/BTTTT; TCN 68-246:2006

Korea — Radio Annex B-1(KMN 301-489-01): Annex 8-2(KN 301-489-07):
Annex B-3(KN 301-489-17); Annex B-4{KN 301-489.24);
KOCC Public Motification 2011-31; RRA Announce 2011-10;
RRA Public Notification 2010-46

Taiwan — Radio LPOD0Z: PLMNOT; PLMMNOL; PLMNOS

Australia - New Zealand -
Radio

AS 27722 ASNZS 4281; ASNZS 4268; AS/NZS 4280.1; ASNZS 4583;
ASMNZS 4280.2: AS/NZS 4281, ASNZS 4295, AS/NZS 4582,
ASMNZSAT69.1; AS/NZS 4769.2; AS/NZS 4770, ASNZS 4771

Hong Kong — Radio

HECA 1002; HKCA 1007 HKCA [008; HKCA 1010; HKCA 1015;
HECA 1016; HKCA 1020; HKCA 1022; HKCA 1026; HKCA 1027;
HECA 1033 HKCA 1034; HKCA 1035; HKCA 1036; HKCA 1037;
HECA 1039 HKCA 104]1; HKCA 1042; HKCA 1043; HKCA 1044;
HECA 1046, HKCA 1047; HKCA 1048; HKCA 1049 HKCA1052;
HECATO53, HRCA 1054

J'/:]l 7
(A2LA Certificate No. 2742.01) revised D8/02/2012 feden ’ﬂ%?‘—/ Page 4 of 8




SIEMIC, INC.

. ) Serial# SL12072501-HID-022_RA30A (FCC)
Title: RF Test Report of RFID reader operating at 13.56 MHz lssue Date  Sep 10th, 2012

Model : RA30A Page 41 0f 63
To FCC 15.225 2011

www.siemic.com

FCC Telephone Terninal ANSLTIA-968-A:03; ANSLTIA-968-A-1:03: ANSITIA-968-A-2:04;
Equipment ANSITIA-968-A-3:05; ANSUTIA-968-A-4:07; ANSITIA-968-A-5:07:
Scope Cl TIA-968-B: FOC Rule Part 68; 47 CFR Part 68.316; 47 CFR Part 68.317,
FCC Telephone Terminal ANSITIA/EIA-464-C; TIA-B810-B; TLTRQ6 (2002);, TCB-31-B (1998);
Equipment TIA-4T0.110-C; TIA-B10-B; TIA-920

Scope C1 (continued)

Canada - Telecom C5-03 Part V Issue 92000 Amendment 1;

C5-03 Part VI Issue 92000 Amendment 4;

C5-03 Pant | Issue 9:2006 Amendment 3; CS-03 Part 11 Issue 9:2004;
C5-03 Part 111 Issue 9:2004; CS-03 Part ¥ Issue 9:2004 ;

C5-03 Part V1 Issue 9:2004; C5-03 Part V11 Issue 9:2006 Amendment 3;
C5-03 Part VI Issue 9:2007 Amendment 3

CS-03 Issue 9:04 + A2(06) + A3(06)

Europe — Telecom THE 2; 01-1997; TBR 004 Ed.1.95 + A1 (97 TBR 1; TBR 3;

TBR 12:A1 01-1996; TBR 013 ed.1; TBR 024 ed.1; TBR 25; TBR 38 ed.1;
ETSI ES 203 021-05 ; ETSIES 203 021-2 ; ETSI ES 021-3;

TBR 021; ETS1 EG 201 121; ETSI EN 301 437: ETSI TS 101 270-1;
ITU-T Recommendation .920;

ITU-T Recommendation .920 - Amendment 1;

ITU-T Recommendation .921;

ITU-T Recommendation .921 — Amendment 1;

ITU-T Recommendation Q.931;

ITU-T Recommendation Q.931 — Amendment 1;

Erratum 1 (02/2003) ITU-T Recommendation Q.931 {05/1998);

1SDN User Network Interface Layer 3 Specification for Basic Call Control;
ITU-T Recommendation P.300

Australia - Telecom ASCA S003.1:2000; AS/CA SO03.2:2000; AS/CA S003.3:2010;
ASMCA S004:2010; AS/ACLE S006:2008; AS/ACIF S041.1:2009
ASIACIF S041.2:2008:; AS/ACIF S041.3:2009; AS/ACIF S042.1:2008;
AS/ACIF S043.2:2008; AS/ACIF 5043.3:2008; AS/ACIF S002:05;
ASIACTF S003:06; AS/ACIF S004:06:

ASIACIF S006:01: AS/ACIF S016:01: AS/ACIF S031:01:

ASACIF S038:01; AS/ACIF S040:01; AS/ACIF S041:05;

AS/ACIF S043.2:06: AS ACIF 50421

Mew Zealand — Telecom PTCZ00:2006; FTC200 Issue Mo, 2:97 + AL(980): PTC220; PTC273:2007;
THNA 115, THA 117

Singapore — Telecom IDA TS ADSL: IDA TS DLCN; 1IDA TS ISDN BA:
1DA TS ISDN PRA; IDA TS ISDN 3 IDA TS-PSTN; IDA TS ACLIP

Hong Kong — Telecom HKCA 2011; HKCA 2012; HKCA 2013; HKCA 2014; HKCA 2015;
HKCA 2017; HKCA 2018: HKCA 2019: HKCA 2022; HKCA 2023:
HKCA 2024: HKCA 2026: HKCA 2027: HKCA 2028: HKCA 2029:
HKCA 2030: HKCA 2031: HKCA 2032; HKCA 2033

(A2LA Certificate No. 2742.01) revised D8/02/2012 gf‘- %f‘ Page 5 of 8
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Wietnam — Telecom

QCVN HE2010/BTTTT: TCN 68-143:2003; QCVN 192010/BTTTT:
TCN 68-188:2000; TCN 68-189:2000; QCWVN 18:2010/BTTTT;

TCN 68-192:2003; TCN 68-193:2003; TCWVN 7317:2003 (CISPR 24: 1997);
TCN 68-196:2001; QCVN 12:2010/BTTTT; TCN 68-221:2004;

QCVN 13:2010/BTTTT; TCN 68-222:2004; QCVN 552011/BTTTT;
TCN 68-223:2004; GCVN 15:2010/BTTTT; TCH 68-245:2004

Korea — Telecom

Presidential Decree 2 1098: REA Public Notification 2010-36;

REA Public Notification 2009-38; REA Announce 2011-2;

Annex WRERA Announce 200 1-2); Annex 3(RRA Announce 2011-2);
Annex S{RRA Announce 201 1-2}; Annex 6(RRA Announce 201 1-2)

China - Telecom

YOIT 514-1:98; YT 1277.1-2003; GB/T 17904.1-1999;
GBIT 17904.2-1999: GB/T 17154.1-1997: GB/T 17154.2-1997;
YIITIO91-2000; YIDIT1006-1999; GB/T 17789-1999

Taiwan — Telecom

PSTHNOI03: ADSLOT:08; [DO002; 156100 93

Japan — Telecom

JATE Blue Book, Green Book:

Ministerial Ordinance of the Ministry of Posts and Telecommunications No,
31 of April 1, 1985 (last amended on March 22 2004);

Ordinance Concerning Technical Conditions Compliance Approval etc. of
Terminal Equipment

South Africa — Telecom

DPT-TE-001; TE-002: TE-003: TE-004; TE-D05: TE-006; TE-0DT:
TE-00%; TE-009; TE-010; TE-012 {telephone interface),

TE-0M 3 (telephone interface), TE-014; TE-0135; TE-018; SWS-001;
SWS-002: SWS-003; SWS-004: SWS-005; SWS-006; SWS-007;
SWS-008: SWS-009: SWS-D10

Israel — Telecom

Israel MoC Spe. 23/96

Mexico — Telecom

NOM-151-8CT1-1999; NOM-152-SCT1-19%9

Argentina — Telecom

CHNC-5T2-44-01

Brazil - Telecom

Resolution 392-2005

International Telecom Union

ITU-T-G705:00: 1TU-T-G.823:93; ITU-T G.824;
ITU-T G.825; ITU-T-G.991.2, TTU-T-G.992.1;
ITU-T-G.992.3; ITU-T-G.992.5; ITU-T-G.993.1

Product Safety

TEC 60950-1; EN 60950-1; UL 60950-1; IEC 60601-1-1;

CAMN/CSA 223 NO. 60950-1-03; 55-EN 60950-1; AS/NZ 60950-1,
fveltage surge festing wp to G8F, excluding Anmex A and 1)

CNS 14336, CNS 14408, GB4943,

President Notice 20664; RRA Public Notification 201 1-14;

RRA Announce 2011-3; Annex 1(RRA Announce 201 1-3);

QUVN 222010/BTTTT, TCN 68-190:2003; SABS 1EC 60950,
IEC/EN 61558, IEC/EN 61558-2-7; EN 62115, JEC 60215; EN 60958,
EN 60598, 1EC 215 (1987) + Al (1992) + AZ@Z‘?MJ{?,

(A2LA Certificate No. 2742.01) revised 08/02/2012 Faden ’Wf"j‘—/ Page 6 of 8
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Japan - Radio ARIB 5TD-T81; ARIB STD-Tob; RCR STD-1: RCR 5TD-29;
ARIB STD-T%4 Fascicle 1; ARIB STD-T90: ARIB 5TD-T89; RCR STD-33
SAR & HAC IEEE P1528:2003 + Adl; IEEE 1528A:2005;

FCC OET Bulletin 65 Supplement C; FCC OET Bulletin 63; ANSI C95;
ANSI C63.19; FCC 47 CFR 20.19; H46-2/99-273E: EN 50360,

EN 50361; IEC62209-1: IEC 62209-2; EN 50371; EN 50383; EN 50357;
EN 30364; KCC Public Motification 2009-27;

REA Public Notification 2010-43; KCC Public Notification 2011-10;
CNE 140581 CNS 14950 MZS 2772.1; NZS 6609 2: Resolution N 533

lapan — Motification No. 88 of
MIC 2004

Table No 13

B Radio

Table No 21

Cordless Telephone

Table Nos 22-1 thru 22-17

Low Power Radio Equipment

Tahle No 36

Low Power Security System

Table No 43 Law Power Data Communication in the 2.4 GHz Band

Table No 44 Low Power Data Communication in the 2.4 GHz Band

Table No 45 Low Power Data Communication in the 3.2, 3.3, 5.6 GHz Bands

Table No 46 Low Power Data Communication in the 25 and 27 GHz Bands

Table No 47 Base Station for 5 GHz Band Wireless Access Svstem

Table No 47 Base Station for 5 GHz Band Wireless Access System (low spurious type)

Table No 47 Land Mobile Relay for 5 GHz Band Wireless Access System (limited for use
in special zones)

Table No 47 Land Mobile Relay for 3 GHz Band Wireless Access System (limited for use
in special zones, low spurious type)

Table No 47 Land Mobile Relay for 5 GHz Band Wireless Access System

Table No 47 Land Mobile Relay for 5 GHz Band Wireless Access System (low spurious

Table No 47 Egnec;: Mobile Relay for 5 GHz Band Wireless Access System (low power

Table No 50 l[.‘ry::;::,al Cordless Telephone

Table No 50 PHS Base Station

Table Mo 50 PHS Land Mobile Station

Table No 30 PHS Relay Station

Table No 50 PHS Test Station

Table Wo 64 Mobile Station for Dedicated Short Range Communication Systems

(A2LA Certificate No. 2742.01) revised D8/02/2012 gf‘- %f‘ Page 7 of 8
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Japan — Notification No. $% of

MIC 2004 {cont.}
Table Mo 64 Base Station for Dedicated Short Range Communication Systems
Table Mo 64 Test Station for Dedicated Short Range Comimunication Systems
Table No 70 UWHE (Lilra Wide Band) Radio System

*Limitations for listed standards are indicated by italics and Scope excludes protocol sections of applicable
standards.
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The American Association for Laboratory Accreditation

“World Closs Accreditation”

Accredited Product Certification Body

AZLA has accredited

SIEMIC, INC.

Milpitas, CA

fior technical competence as a

Product Certification Body

This product certification body is aceredited in accordance with the recognized Intemational Standard ISOEC Groide 65:1996
Creneral reguivemenis for bodies operating prodict certification spstems, This sccereditation demonstrates technical competence for o defimed
seope and the operation of & quality management system.

Presented this 23rd dav of November 2000,

b Moy

President & CEQ &

Fer the Accreditation Council
Centificate Number 2742.02
Valid 1o Sepiember 30, 2012
Revised August 2, 2012

S il prvndiond cortficanon sohemwser i whivl s scrmsdioim appdics, plense refer o She ergmrization s Prodec Oerficatin Soope of doceediarion
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American Association for Laboratory Accreditation

SIEMIC, INC,
775 Montague Expressway
Milpitas, CA 95035
Mr. Snell Leong { Authorized Representative)  Phone; 408 526 1188

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CARB)
Valid to: September 30. 2012 Certificate Number: 2742.02

In recognition of the successful completion of the AZLA Certification Body Accreditation Program evaluation,
including the US Federal Communications Commission (FCC), Industry Canada (1C), Singapore (1DA), Hong
Kong (QFCA) and Japan (MIC) requirements for the indicated types of product certifications, accreditation is
eranted (o this organization to perform the following product certification schemes:

Economy Scope

Federal C jcation Cs ission - (FCC)

Unlicensed Radio Frequency Devices Al A2, A3, Ad
Licensed Radio Frequency Devices Bl, B2, B3, B4
Telephone Terminal Equipment C

*Plegse refer to FOC TCR Program Roles aun’ Rfspcwsamﬂ'f.fex re!er.-sed JSuly 2 74?1’ f dwau'mg -rmpm rodes and
responsibifities, fup fallffoss foc i

Industry Canada - (1C)

Radio Scope |-Licence-Exempt Radio Frequency Devices;
Scope 2-Licensed Personal Mobile Radio Services;
Scope 3-Licensed General Mobile & Fixed Radio Services;
Scope 4-Licensed Maritime & Aviation Radio Services;
Scope 5-Licensed Fixed Microwave Radio Services:

e AL I07

*Please vefer to fndustry Camada (10) website at: ftgp: ewe e,

— Sin
Ling Terminal Equipment All Technical Specifications for Line Terminal
Equipment — Table | of IDA MRA Recognition
Scheme: 2001, Annex 2
Radio-Communication Equipment All Technical Specifications for Radic-Communication
Equipment — Table 2 of IDA MRA Recognition
Scheme: 2001, Annex 2

*Plegse refer to fnfo- C-?Hrrnw.'rcanah' Develapment -!mﬁ'ann' L) Singapore websive of
R : ) : ; Padicies and Repelation Level2 20060600451 | EVIR A RecSe

heme pf

(AZLA Cert. No. 2742.02) Revised 07/17/2012 7
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OFCA - Hong Kong

Radic Equipment HRCA 1001, 1002, 1003, 1004, 1005, 1006, 1007, 1008,
1009, 1010, 1015, 1016, 1019, 1020, 1022, 1026, 1027,
1033, 1034, L1035, 1036, 1037, 1038, 1039, 1041, 1042,
1043, 1044, 1045, 1046, 1047, 1048, 1049, 1030,
1052, 1053, 1054

* Plegse refer to the Office af the Communications Authority s website ar:
fadio Eguipment Specifications (HECA TOXY

Fixed Network Equipment HKCA 2001, 2005, 2011, 2002, 2013, 2014, 2015, 2016,
2017, 2018, 2019, 2020, 2021, 2022, 2023, 2024,
2026, 2027, 2028, 2029, 2030, 2031, 2032, 2033, 2034,
2035, 2036, 2037, 2040, 2041, 2102, 2103,
2104, 2108, 2201, 2202, 2203, 2204

* Please refer to the Offfce of the Commioticattons Awthorine's website af
Fived Netwark Equipment Specifications (HECA 2YVY)

MIC —Japan

Telecommunications Business Law Scope Al - Terminal Equipment for the Purpose of Calls
{Terminal Equipment)

Radio Law Scope Bl - Specified Radio Equipment specified in,
{Radie Equipment) Article 38-2-2, paragraph 1, item | of the Radio
Law

(AZLA Cerl, No. 2742.02) Revised 07172012 /?&i %ﬁ-—-’ Page2 ol 2
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laborutory Dbvision
T43E Dalkband Mills Honad
Coluemubing, MDY 210446

Angusr U3, 2012
Pligistraiecn Mumber: 881706

SIEMIC Labs
T8 Mpatpue Expressway,

Milpitas, CA 95035
Attention Lestie BAI

Re: bleasurement facilay boaatdd af 7738 Montepue BExpressway, Milpaas, &4 05035
Anpchons chambes {10 meters)
et oof Listeng . August 03, 2002

Diear Sir or Mackam

Your reguest for registration of the subgect measurement Facility has been reviewad and found o be in compliance
with the reguerements of Section 2948 of the FOC reles. The mfonnation bus, thereloee, boen plsced on file and the
niam e of vour onganization added to the Ist of facilities whese messurement data will be accepied in conjuncizon
with applications for Certification under Parts |5 or 18 of the Commsasioas Rules: Please note that the fike must be

uplated for any changes made to the tacility and the registration must be renewed at least every three yvears
Mensurement facslities that have medieated that they are avalable io the public b perfomm messurement services on

u fee basis may be found on the FOC website waw foc gov under E-Filing. OET Equpment Authorzatsen
Electrone Filing, Test Firms.

Smeernely,

Eate Hawkins
Electromiscs Bngineer
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£ 2 % | UNITED STATES DEPARTMENT OF COMMERCE
' a E Mational Institute of Standards and Technology
%~ & | Gaithersburg, Maryland 20899-

March 4, 2000

Mr. Leslie Bai

SIEMIC, Ine.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bar:

NIST is pleased to inform you that your laboralory has been recognized by Industry Canada (10),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MEA). Your laboratory is now designated to actasa
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MEA. The pertinent information about your laboratory’s designation is as follows:

CAB Mame: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identification No.:  USOLAD

Recognized Scope:  CS5<03 Part [, IT, ¥V, V1, VIT and VIII

You may submit test data to IC to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of vour organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements,

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 973-3521 or ramona. saar@nist.goy i you have any questions.

Sincerely,

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: CARB Program Manager

NIST
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SIEMIC ACCREDITATION DETAILS:

July 03,2012 OUR FILE: 464054842
Subimission Mo 157820

Stemie Ine,

775 Montague Expressway
Milpitas, CA, 95035
Urited States

Atfention:

Dear Sir/Madame: Snell Leong

The Burean has received vour application for the remewal of 3/ 10m altemative test site. Be advised thal the
information received was spisfactory o Indostry Canada. The following momber(s jis now associated to the
eite{s) for which registration . renewal was sought ( Sitett 483421-2 ). Pleass reference the appropriate site
nutnber in the body of test repoits containing measrements performed on the site. In addition, pleass: keep for
wyour records the following information;

= The company address code associated (o the site(s) located at the above address 15: 48421

Funthermone, (o obtain of fenew a wique site mumber, the applicant shall demonstrate that the site has been
accredited to AMNSL Ca34-2003 orlater. A scope of accreditationindicating the accreditation by a recognized
accreditation body to ANSI C63,4-2003 or later shall be accepted, Please indicate in a letter the previons
assigned site rumber iTapplicable and the type of site (example: 3 metre OATS or 3 metre chamber). Ifthe test
facility i3 not accredited to ANSICG3,4-2003 or 1ater, the test facility shall submut test data demonstrating fill
cotnpliance with the ANSI standard. The Burean will evaluate the filing to determine if recogrition shall be

granted

The frequency for re-validation of the test site and the information that is required to be filed or retammed by the
testing panty shall comply with the requirement = establizhed by the accrediting orpanization, However, inall
cases, test site re-validation shall oconr on an inderval not to exceed three vears. There 15 no fee or form
associated with an OATS filing, OATS submissions are encowraged (o be submutted eleciromcally to the
Burean wsing the following URL:!

hétp://sipategiedc go.ca'epicintemet/inceb-bhat neflen'h_ 1000528 hitmil

If you ave any questions, you may contact the Burean by e-mail at cefification bursanilic.geca Please
reference our file and submizsion number above for all correspondence.

WouEs sincerely,

B dlunds

Dalwinder Thil

For "Wirekss Labor oy Blanagar
CertEatbn and Enginesring Barean
3701 Caring Ave, Bunlding =4

PO B 14540, Shakion “H”

Critaw s, Crmimrpo F2XH B2

Email. dalwinder gillificge.oa

Tel. B (613 2282303

Fax Mo [@13) #04752
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Labaratory Division

7435 Dakland Mills Road
Columbia, MD 21046
August 18, 2008
Siemic Labaratories
2206 Ringwood Avc.,
San Jose, CA 95131
Adtention: Lastie Ba
R - Accreditation of Siemi Laboreowies -
Designation Mumber: 1751 105
Test Firm Registration # 540430
Deesar Sir or Madiam:

We huve been notified by American Aszociation for Laboratory Accreditation that Siemic Laboratories has been
accredited as a Conformity Assessment Body (CAR).

At this ime Siemic Laboratories is hereby desiprated o perform compliance testing on equipment subjoct to
Declarstion OF Conformity {DOC ) and Certification under Pans 15 and 18 of the Commizsion's Rules,

This designation will expire upon expisation of the accreditation or notificution of withdrawal of designation.

Sincerely,

- /4
“'E'Efa?ﬁ'.j?-. i-l:'-c A :-!..d'.‘_f\{“‘ [

George Tannahill

Elccironics Engineer
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&7 - | UNITED STATES DEPARTMENT OF COMMERCE
Sl Mational Institute of Standards and Technology
o Gathersburg, Maryland 20839

November 20, 2008

Mr, Leslie Bai

SIEMIC, Inc,

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 15 pleased fo inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommumnications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CABR) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory®s designation is as follows:

CAB MName: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95121

Identification No.: IS0160

Recognized Scope; EMC: ASMNZS 4251.1 (until 5312009, ASMNZS 4251.2 (until 5/31/2009),
ASMNZS CISPR 11, AS/NZS CISPR 14,1, AS/NZS CISPR 22, AS/NZS
G1000.6.3, ASMNZS 61000.6.4
Radiocommunications: ASMNZES 4281, ASMNES 4268, AS/NIS 42801, ASNISS
42802, ASMNES 4205, AS/NES 4582, ASNES 4383, AS/NZS 47001, ASNZS
47692, ASNIS 4770, AS/MNZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF S003:06, AS/ACIF S004:04,
ASACIF 8006:01, AS/ACIF 3016:01, AS/ACIF 8031:01, AS/ACIF 5038:01,
AS/ACIF S040:01, AS/ACIF 5041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment 1o be imported into Australia satisfies
the applicable requirements. The designation of vour organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements,
Recognized CABs are listed on the NIST website at hitp:/ts.nist.govimra. Please contact Ms. Ramona

Saar, at (301) 975-3521 or ramona saanidnisteov if vou have questions,
Singerely,
a ?-"
P T Al
David F. Alderman
Group Leader, Standards Coordination and Conformity Group

Standards Services Division

Enclosure

o Snell Leong, Siemic, Inc.; Ramona Saar, NIST NH
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December 6, 2011

Mr. Leslic Bai

SIEMIC, Ine.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai;

NIST is pleased to inform wou that vour laboratory™s recognition by the Radio Research Agency (RRA) Korea
Communications Commission (KCC) under the Asia Pacific Economic Cooperation for Telecommunications
Equipment Mutual Recognition Arrangement {APEC Tel MRA) has been updated. The pertinent information
about your laboratory s designation is as follows:

CAB Name: SIEMIC, [ne.
Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
Identification No.: LS0160

Current Scope; EMI: KCC Motice 2008-39; REA Public Notification 2011-5; KN22
EMS: KCC Notice 2008-38; RRA Public Notification 201 1-6, KN24
Updated Scope: EMI: RRA Public Notification 201 1-18; REA Announce 2010-3; KN 11 KN 13;

KN 14-1; KN 22; KN 41 KNSD; KNS, KN19; KNad KN16-1-1: KN16-1-2;
KNI6-1-3; KNTA-1-4; KN16-1-5: KN16-2-1; KNT6-2-2; KN 16-2-3: KN 16-2-4;

EMS: REA Public Motification 201 1-17; RRA Announce 2010-6; KNZ4: KN 61000-4-2,
“4-3, ~d-d, <=3, ey, 4B, -4-11: KNOOTO1-1-2, KNZD; KN41, KNSI;

RF; KCC Public MNotification 200 1-31; KCC Public Notification 200 1-10;

REA Public Natification 201 0-d46; KN30 1-489-1; KN30 1-489-07: KN301-489-17; KN
301-489-24

SAR: KCC Public Notification 2009-27; RRA Public Notification 2010-45: KCC

Public Maotification 2001-10

TELECOM: REA Public Motification 2010-36: RRA Puhblic Motification 2000-38

¥ ou may submit test data to RRAJKCC o verity that the equipment to be imported into Korea satisfies the
applicable requirements. The designation of yvour organization will remain in force as long as the accreditation for
the designated scope remains valid and complies with the designation requirements,

Recognized CABs are listed on the WIST website at http:its.nist.gov/mra. If you have any questions please,
contact me at (301§ 875-3521 or via email at ramena.ssan@nist.gov.

Sincerely,
q’lﬁlﬁlﬂ

Ramona Saar
Standards Services Group

Enclosure

NIST
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By 3. LMK

SAr, Leslse Hai

SIEMEC Labarafories
T2 Ringwiood Asadriue
San Jo=e, CA 93131

Digar &r. Hat!

| am pleased o infiarm you ihat your Taborasory has been cecognized by the Chirese Toipei's
Baarea of Stamdands, Metrobogy, nnd Inspecticn (ESSM 1} under the Axia Pacifec Economic
Coopembion [APECH Mutinl Recopniton Armmgemens (MREA), Your labomtary s me
designatad bo et = g Conformily Ascsameant Body ({TAB usder Appendic B, Phase 1
Procedures, of the APEC Tel MEA. You may sulamit 1est dags to BEMI 10 verily that the
exjuipoment 1o be imperted inso Chinese Tatpeisuissfies the applicable requiremends. The
desdgnation of your organization will remain in force as long @ s sccredivstion for the
desigrased soope reomalng valld snd comply with the desigomibon requarensents. The et
desipnatican mEremation 8 as Dollows

- BEMI number SLE-IN-E-TIA0E CBdus be appdicd 1o the rest reports)
- LS ldentficncion Mo LIS G1F

- Spope ol Degigaatsan! S 15458

= Awiharized signatary M, Lestic Bal

The noimes e all recapnized CABs will be poztad on the MIST website at bttpei= sl goyinen
It vou have any questions. please contact Moo Dbl lBon o 301 -975-5521, We appreciale yous
pominuead intsrest in our icdernationnl condormily pssessmenl EViITes.
Sincerely,
4 { e
-__,.-"' e W—F—
Feenrf 2

[l F. Aldemman
Cirpp Lender, Sinndards © canbination and Uondarrmily Limoap

{x Jopimidsr Dikilkon

NIST
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— % | UNITED STATES DEPARTMENT OF COMMERCE
L i National Institute of Standards and Technology
'H_W_:L-#j Gatharsburg, Margand 20800

April 25, 2011

bdr. Leslie Bai

SIEMILC, Inc.

2206 Ringwewod Avenue
Snn Jose, CA 95131

[hear Wr. Bai:

WIST i= pleased o inform you that your laberatosy has been necognized by the Nationsl
Communications Commission (MO ) unider the Asia Pacilfic Economie Cooperation for
Telecemmunications Equipment Mutuz| Recogmition Amengement {APEC Tal MEA),

Yaur laboratery i3 now designated 1o act &5 a Conformity Assessment Body (CABY under
Appendi B, Phase | Procedures, of the APEC Tel MEA. The pertinent informabion about the
laborasory s designation is as follows:

CAB Name; SIEMIC, Ing,

Plysseal Location: 2206 Ringwood Avenue, San Jose, CA 95131

[demification No;  LIS0I6]

Prévious Scope; LP2, PSTNOL, ADSLO], TDO00E, IS6 100, CHS 14356, PLMMOT

Current Scope: LPOMEZ, PSTHNOL, ADSLODL, TE0002, BSG D, CHNS 14336, PLAMMNOT, PLMMNOL
aned PLAANOE

Yo may submit fest dwtn to BCC 1o verify that the equipent 1o be imporied iote Chinese Taiped
satisfies the applicoble requirements. The designation of vour organizsiion will semain in foree as leng
ag its accreditation for the designated scope remaing valid and comply with the designation
TEQUITEINACIIS.

Becognized CABRs are lisred on the MIST webaite at hoponis govimne [ you have any questions
please contact Ramona Saar at (301) 975-552] or mamsoni.sanr@lmst, gov,

Sincerely,
P T Hplarsr—

Cravad F. Alderman
Standards Services Group

Enclosure

o Ramona Saar

NST
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&) National Institute of Standards and Technology
WL # | Gakhersburg, Marylend 20858

July 11, 2012 ;

M. Leslie Bai

SIEMIC, Inc.

2206 Hingwood Avenue
San Jose, CA 95131

Digar Mr. Bai:

MIST is pleased 1o inform you that vour laboratory continues to be recognized by YWietnam's Minisiry of
Information and Communication (MIC) under the Asin Pacific Economic Cooperation for
Telecommunications Equipment Mutusl Becognition Arrangement (APEC Tel MEA). MIC has updated your
seope of recognition,  The pertinent information abous the continued recogmition is as follows:

CAB Name: SIEMIC, Ing.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification Mo Lis0lan

Current Scope: TCM68-188, TCNGS-190, TCMNOS-193, TCMEE-196, TONGE-143, TCMG8-1%92,

TCN68-189, TCNG68-221, TCNG8-222, TCNGS-223, TCN6R-245, TCNAS-242,
TCONGS-243, TONAS-246, TOVN 7189

Updated Scope: QCVN 19:2010/BTTTT, QCVN 222010/BTTTT, TCVN 718%:2000, TCVN
TIT2003, QUVN 10201WBTTTT, QCVN L2 2010BTTTT, QUVN 2 2010/BTTTT
QUVN 15:2010WBTTTT, OGCWN 1 1:2000BTTTT, QCVN 54:201 /BTTTT,
QCVN 55:201 1/BTTTT. QCVN 18:2000/BTTTT, QCVN 17:2010/BTTTT

Yo miay subimit test data 1o MIC to verify that the equipment 1o be imported into Vietnam satisfies the
applicable requirements. Mleave note thal vour recognition from Fietam will expive on September 30, 2002,
T'o continue the recognition bevond this date, it will be necessary to submit to NIST the updared ISOWIEC
T3S Seope and Certification of Accredifation as soor ax i i reixswed during your next occreditation
remewal perfod. NIST will then submit the agleted infirmation o MIC s that the recogrition o by
extended,

Recognized CABS are listed on the NIST website at hitpoi/gsi.nist.gov/ global index cfim/L | -21.2- 13-00/A-
350, I you have any questions please contact Ramona Sasr viz email al ramona sasrianist gov or phone at
(30} 9T75-552).

Sineeraly,
Jud 5 e

David F. Alderman
Standards Services Group
Enclosure

e Ramona Saar

N&Tr



SIEMIC, INC.

: . Serial# SL12072501-HID-022_RA30A (FCC)
Title: RF Test Report of RFID reader operating at 13.56 MHz Issue Date  Sep 10th, 2012
Model : RA30A Page 57 of 63
To FCC 15.225 2011 www.siemic.com

SIEMIC ACCREDITATION DETAIL

—
{ffﬁﬁ\ Laboratorio Valentin V. Rivero

HEarsIitETI

o Maxeo OF & 16 de ochdwe de 2006

LESLIE BAl

DREECTOR OF CERTIFICATION
SIEMIC LABORATORIES, INC.
ALCESSRG GLOEAL MARKETS
FREBENTE

Er naniesiatsin 0 s pgirio o fecha & de sapleembng dal &% en curse, b= comerdio
ouE- Sl muEy  InEreERctcs  en Sy o milenckin de Ammar o un  Souems e
Fedonocemesnia Kuluo, para o coal Ajunkz a esle S8l Scorvarg = ACueoo o
EHicmia Fgles i Sbfd ) prelaneto de on cuales b= ko S8 revspds v B su caeo
Camregeksa, pana. guee 51 &eia o aderdo . gader Srmada para mandano ocon las
B bor sisckes: Mfeni v pore su wslo bueno y asi podar ejercer dicko scusrds

ADICHEERD aida esoHiy para Mercidmane gus huesiio nbefmeciand gesior sand ia
Empress lzatet e Manco 5 A de W, ampresa que hia colaborsss duracis mucha
bavvipn con nosalnos & 0 iglasirssdo a ln evakeoion de im conformidad ¢ gud Quania
oon amplin expenencia en iz gestoria de la cenficacidn da cumpkmisni oon Momas
Oficiaies Maxcenas de prosdiessd & Ada g

Wie dRsIda o8 B0 EiFeandoks un conhsl sslude y esperanda su= cormemiancs o
ACuErdo que NS 0GuEsa

AT THE ““\I

co del Laboratoric de




. Serial# SL12072501-HID-022_RA30A (FCC)
Title: RF Test Report of RFID reader operating at 13.56 MHz lssue Date  Sep 10th, 2012
Model : RA30A Page 58 of 63

To FCC 15.225 2011 www.siemic.com

T - UNITED STATES DEPARTMENT OF COMMERCE
S Mational Institute of Standards and Technology
ook Gaithersburg. Maryland 20889-

December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory's
designation is as follows:

CAB Mame: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

[dentification No.:  US01a0

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HEKTA 2011, 20012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of vour arganization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST website at htip:/ts.nist.gov/mra. If vou have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

David F, Alderman
Group Leader, Standards Coordination and Conformity Group
standards Services Division

Enelosure

cc: Famona Saar NH
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§ = * | UNITED STATES DEPARTMENT OF COMMERCE
5 ﬁ- i National Institute of Standards and Technology
T, ),‘.\? Gaithersburg, Maryland 20838-

November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Ausiralian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CARB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: Us0160

Recognized Scope:  EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
47692, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF 5003:06, AS/ACIF 8004:06,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF 8043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar@nist. gov if you have questions.

Sincerely,

ﬂw;{” T Al
David F. Alderman
Group Leader, Standards Coordination and Conformity Group

Standards Services Division

Enclosure

ce: Snell Leong, Siemic, Inc.; Ramona Saar, NIST ler
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Leslie Bai
SIEMIC, Inc.

2206 Ringwood Avenue MNovember 4, 2008
San Jose, CA 95131

Under Australian government legislation, the Australian Communications and Media Authority
(ACMA) has determuned the National Association of Testing Authorities, Australia (NATA) as
an accreditation body as per Section 409(1) of the Telecommunications Act 1997 (Cth). Pursuant
to Section 409(2) of the Telecommunications Act 1997 (Cth), I am pleased to advise that your
laboratory has been determined as a Recognised Testing Authority (RTA).

This determination has been made on the basis of your accreditation by A2LA acereditation no.
2742.01 and the Mutual Recognition Agreement between NATA and A2LA. Tt 1s effective from
11 July 2008. RTA status applies only to the following standards and is contingent upon their
contmued inclusion in your laboratory's scope of accreditation.

AS/ACIF S002, AS/ACTF S003, AS/ACTF 5004,
AS/ACTF S006, AS/ACTF 5016, AS/ACTF S031,
AS/ACIF S038, AS/ACTF S041 and

AS/ACTF S043.2

Asan RTA, your laboratory has the following obligations:

1. the laboratory shall continue to meet all of the accreditation criteria of A2LA;

2. the authorised representative of the laboratory shall notify NATA of changes to the staff or
operations of the laboratory which would affect the performance of the tests for which the
laboratory has been determined:

3. comphance of equipment shall be reported on test reports bearing the A2LA logo/endorsement.

Current information on the Australian Communications and Media Authority and regulatory
requirements for telecommunications products within Australia can be obtained from the
ACMA's web-site at "http:/www.acma.gov.au". Further information about NATA may be
gamed by visiting "http://www.nata.asn.au".

Please note that AS/ACIF S040 and New Zealand standards do not form part of the RTA scheme.

Your RTA listing will appear on the NATA website shortly.

Kind Regards

Chris Norton,

Senior Scientific Officer

Measurement Science and Technology

National Association of Testing Authorities (NATA)
71-73 Flenungton Road

North Melbowne Vie 3051

Australia

Ph: +61 39329 1633 Fx: +61 3 93265148

E-Mail: Christopher Norton@nata asn.au

Internet: www nata asn au
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VEI

Vool Council

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
(Radiation 3 meter site) ‘

Location of Facility:
2206 Ringwood Ave , San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: R-3083 |
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

VOCT Coutieil

—
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VOO Couneil

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
(Main Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 =

Facility: SIEMIC Laboratories
(Telecominication Ports Conducted Disturbanee Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1697
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

VCCI Council




